
 

 
  

 

 

 

 

 

 

D5.4 - Demo case#3 Implementation progress report 

Eleni NYKTARI, John MANTZIARAS (NTUA) 

Co-author(s): Dimitris Tzelios (EOAA), Andreas SEPOS (EOAA), Simos MALAMIS 

(NTUA), Daniel MAMAIS (NTUA) 

 

 

 

 

 

 

 

 

Ref. Ares(2025)7050737 - 31/08/2025



 

AWARD_ D5.4 - Demo case#3 Implementation progress report 
 

Disclaimer 

This document arises from the European project Alternative Water Resources and Deliberation 

process to renew water supply strategic planning (AWARD), which has received funding from the 

European Union, under the Grant Agreement N° 101136987.  

This document reflects only the authors’ view. The European Commission is not responsible for any 
[...]
– Introduction of a more stringent procedure regarding borehole drilling and abstraction permits 

through the Integrated Water Management Law 

• Cultivation of a water consciousness culture 

 

II.3.1 Treated wastewater for reuse is a growing resource in Cyprus 

In 2023, 28.2 million cubic meters (MCM) of recycled water was produced. In Cyprus, the treated effluent 

from the urban wastewater treatment plants is reused for the following purposes: 

• Direct Irrigation (under the Code of Good Agricultural Practice): Crops, green areas →  ~ 77% 

• Indirect irrigation: Enrichment of underground water (Aquifer recharge) →  ~ 20%  

• Discharge into dams (for irrigation purposes only) or to the sea →  ~ 3% 

In figure 12, the Cyprus water reuse master plan is presented. 

 

 

Figure 12: Water reuse master plan in Cyprus 

Water reuse in Cyprus is regulated by: 

• The Water Pollution Control Laws (106(I)/2002 to 2013) 

• The Water Pollution Control (Sensitive Areas for Disposal of Urban Wastewater) Ministerial Decree 

of 2013 (No. 280/2013) 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 20 

• The Code of Good Agricultural Practice Decree (No. 283/2023) 

• The Ministerial Decree for small-scale wastewater treatment plants < 2000 p.e. (No. 379/2015) 

• The Environmental Impact Assessment Law (No. 127(I)/2018) for discharge to water bodies and for 

the management of the effluent for new UWWTPs 

• Regulation (EU) 2020/741 of the European Parliament and of the council on minimum requirements 

for water reuse 

 

II.3.2 District of Famagusta water management 

The municipalities of Paralimni and Agia Napa currently source water from a mix of groundwater, desalinated 
water and partially treated effluent reuse. While groundwater historically served as the main source, its 
declining levels have triggered ecological and regulatory concerns. Desalinated water, while abundant, is 
energy-intensive and expensive. For now, desalinated water is used only for drinking purposes, while 
groundwater and reclaimed water from wastewater, are used for irrigation. Reclaimed water is also used for 
aquifer recharge. Hence, increasing the reuse of treated urban wastewater—for non-potable uses—has 
become a strategic objective of the Water Development Department. 

The existing WWTP, jointly operated by the two municipalities, is a critical asset for local water management. 
The treated effluent from the plant can be safely reused, offering an opportunity to close the water cycle 
while reducing operational costs and improving water balance. Through AWARD, a systemic approach was 
taken to support this reuse scheme through technical reinforcement and engagement with regulatory and 
user stakeholders. 

II.4 Existing infrastructure in the demo case of Paralimni-Agia Napa (Cyprus) of 
relevance 

The Paralimni–Agia Napa area is located in the southeastern coastal zone of Cyprus, part of the administrative 
Famagusta District. Paralimni is the largest municipality in the government-controlled area of the district and 
has seen rapid urban development since the 1980s. Adjacent to it, Agia Napa is one of the island’s most 
visited tourist towns, especially during summer months, drawing thousands of international visitors. The area 
consists of residential zones, extensive hotel infrastructure, agricultural land, and protected environmental 
sites including wetlands and coastal ecosystems. 

The Paralimni–Agia Napa WWTP (location in Fig. 13) operates since 2002 under the supervision of the 
Famagusta District Local Government Organization (in Greek: EOAA) and treats domestic sewage of 
PARALIMNI and AGIA NAPA areas. It delivers Class A reclaimed water, suitable for agricultural use to two 
these areas (Paralimni and Agia Napa). The reclaimed water is used to irrigate different types of crops, 
gardens in hotels, public green spaces and football pitches (Figure 14). The Number of Reclaimed water users 
is 1500 users in Paralimni and 600 users in Ayia Napa. The selling Prices of reclaimed water are 0.07 €/m3 for 
agricultural use and 0.17 €/m3 for green area 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 21 

 

Figure 13: Location of the Famagusta district WWTP 

 

Figure 14: Reclaimed water uses in Agia Napa and Paralimni 

In general, the sewage flows from the two areas are joined in a common collector - well and enter the WWTP. 

At a glance, the stages of treatment in the WWTP are: 

1.Mechanical pretreatment (removes solids above 3mm, grid and fats – oils) 

2.Secondary treatment, extended aeration system with settling basins (removes BOD, COD, Nitrogen and 

Phosphorous) 

3. The secondary treated wastewater is stored in 4 storage (to twins) basins for each area of Agia Napa and 

Paralimni (total volume of  ~ 400000m3 ) 

4.Tertiary Treatment removes fine particles and disinfects effluent (Filtration and chlorination) 

5. After Tertiary treatment the reclaimed water is stored in two separate tanks located in different locations 

(nearby the secondary storage tanks) and corresponding to each area of Paralimni and Agia Napa. 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 22 

The Hydraulic load is 31.600 m3/d and the Organic load is 12.500 kg BOD5/d and correspond to an Equivalent 

population (PE) of 208.000. 

The WWTP general layout and general view is presented in Figures 15 and 16. 

 

Figure 15: General layout of the WWTP Paralimni-Agia Napa 

 

Figure 16: General view of Paralimni, Agia Napa and the WWTP 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 23 

II.5 Assessment of required upgrade 

To ensure the long-term sustainability and safety of reclaimed water for irrigation, the AWARD project 

prioritized real-time monitoring and proactive quality control. While the Paralimni–Agia Napa WWTP had 

consistently produced high-quality effluent, prior to AWARD the monitoring practices relied primarily on 

laboratory sampling and manual oversight. Recognizing the importance of timely interventions—especially 

in the context of open-air storage and variable seasonal demands—the demo case introduced a targeted 

sensor upgrade and energy monitoring system. 

This sensor-based enhancement was designed to support both water quality assurance and operational 

efficiency. It was decided to add sensors at critical control points—mainly post-treatment and within the 

storage reservoirs—to detect potential risks (e.g., nutrient accumulation, turbidity spikes, algae growth) and 

to support more responsive system management. 

Table 1 Sensor and Meter Deployment in Demo Case 3 

Parameter Instrument Type Monitoring Purpose 

Chlorophyll-a Fluorometric sensors (2 
units) 

Early detection of algal blooms and eutrophication 
risks in open reservoirs 

Residual Chlorine Online chlorine analysers 
(2 units) 

Continuous verification of disinfection efficiency 
and compliance with reuse standards 

Oxidation–Reduction 
Potential (ORP) 

ORP sensor (1 unit) Monitor redox conditions to optimise disinfection 
processes and biological stability 

Ammonia (NH₄⁺) Ion-selective electrode (1 
unit) 

Verify nitrification efficiency and biological 
treatment status 

Energy Consumption Inline digital energy 
meters (9 units) 

Monitor the energy use within all operational 
points for optimisation and efficiency 

benchmarking 

 

 

 

 

 

 

 

 

 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 24 

III. Technical Description of the demo case in Cyprus 

WWTP was constructed in 2000 and started its operation on 2002. Energy consumption is a key operational 

consideration for this facility, as it is for wastewater treatment plants globally. In 2018, after nearly 15 years 

of operation, an energy efficiency upgrade plan was developed and implemented, which involved the 

replacement and modernization of critical electromechanical equipment across the plant’s processes. This 

was done through a holistic approach, targeting both high and low power consumption points within the 

plant. The upgrade project was divided into several construction phases, giving priority to replacing energy-

intensive equipment. These improvements are ongoing and now focus on smaller yet equally important 

systems.  In 2023, in response to the significant urban development and rising tourist inflows in the area, the 

biological treatment capacity of the plant was increased by 50% through the construction of two modern 

bioreactors and the reinforcement of the existing four. This significantly expanded the overall treatment 

capacity of the facility. 

Following the most recent upgrade in 2023, the Urban Wastewater Treatment Plant (WWTP) has reached a 

maximum daily treatment capacity of 31,500 m³ of wastewater, with a total organic load capacity of 10,990 

kg BOD₅. Two additional upgrades are currently in the design phase: 

1. An increase in filtration/disinfection capacity, and 

2. Sludge management through composting processes. 

As shown in the flow diagram, the WWTP includes: 

• Pre-treatment, 

• Central secondary treatment with six bioreactors and six secondary sedimentation tanks, 

• Two tertiary treatment units with capacity for phosphorus chemical precipitation, filtration (sand 

filters), and disinfection (via sodium hypochlorite dosing). 

To balance the volumes of produced treated water, two sealed balancing tanks with capacities of 6,000 m³ 

and 5,000 m³ have been installed. These serve the irrigation needs within the municipal boundaries of 

Paralimni and Agia Napa, respectively. 

The sludge treatment line consists of mechanical thickeners and centrifuges, using a diluted cationic polymer 

solution for thickening. Additionally, two sealed emergency tanks of 50,000 m³ each are hydraulically 

connected to the central inlet well receiving flows from the pumping stations, serving emergency situations 

or buffering peak instantaneous inflows. 

Finally, for the storage of reclaimed (treated) water, four open-air storage reservoirs with a total capacity 

of 350,000 m³ are installed. These are hydraulically connected to the overflow chambers of the secondary 

sedimentation tanks and serve to store reclaimed water for later reuse in irrigation. 

The treatment loop begins with mechanical screening and grit removal, followed by biological treatment 

through four reactors (each divided into anaerobic, anoxic, and aerobic zones). Internal recirculation ensures 

full nitrogen removal. From the secondary clarifiers, the clarified effluent passes through carbon filters and 

disinfection units (NaOCl dosing) before being stored in municipal reservoirs. The storage system is 

monitored for biological growth and nutrient stability. The reuse network includes pressure-controlled 

pumps and distribution pipelines reaching urban green areas, hotel gardens, and agricultural plots. 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 25 

 

Figure 17: Flow diagram of Paralimni WWTP 

The wastewater treatment plant (WWTP) has a total hydraulic capacity of 21,600 m³/day and can process 

an organic load of up to 7,500 kg BOD₅/day.  

The influent to the plant should theoretically not exceed the following load thresholds: 

• 7,500 kg BOD₅/day 

• 5,415 kg/day Suspended Solids (SS) 

• 1,870 kg/day Total Nitrogen 

• 248 kg/day Total Phosphorus 

III.1 Primary – Mechanical Treatment 

The wastewater enters the treatment facility via two separate sewer networks and dozens of pumping 

stations. 

• The first network, coming from the southwest, includes the wastewater from the municipality of 

Agia Napa, accounting for 30–50% of the total inflow. 

• The second network, from the northeast, includes wastewater from Paralimni’s urban core, as well 

as from the tourist zones of Kapparis, Agia Triada, Pernera, and Protaras, accounting for 50–70% 

of the total inflow. 

The inflows from the two municipalities are monitored separately with two flowmeters 

Upon entry to the facility, wastewater undergoes mechanical treatment to remove all coarse solids: 

• A 20 mm coarse screen  

• Two 3 mm fine screens  

• One manual hand-raked screen (non-motorized) 

The motorized screens operate via PLC timers and are triggered by level sensors (LCAH) installed in the 

screening channels.  

III.3.1. Grit and Grease Removal 
Following the mechanical screening, the wastewater flows into two pre-aerated grit and grease chambers. 

These tanks are designed to separate heavier inert materials (such as sand) and fats/oils through controlled 

aeration. 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 26 

The mechanical pre-treatment unit is housed inside a building and is connected to two biofilters (Figure 18) 

that effectively reduce and minimize emissions of hydrogen sulfide (H₂S) and methane (CH₄), thus 

controlling odors and greenhouse gas emissions. 

III.3.2 Dissolved Air Flotation (DAF) 
The WWTP is also equipped with a Dissolved Air Flotation (DAF) unit, with a maximum influent flow rate of 

Qmax: 14 m³/h (Figure 19). 

This unit is used primarily for the treatment of grease and fats, both: 

• From the central grease trap within the facility, and 

• From external deliveries—typically grease and oily waste collected by tanker trucks from food-

related businesses and transported to the plant. 

This upgraded DAF unit is used to reduce the volume of fatty waste collected from the plant’s central grease 

trap, as well as grease loads received externally, primarily delivered to the facility via tanker trucks. 

The DAF process effectively separates and concentrates fats, oils, and grease (FOG), improving overall plant 

performance and reducing the burden on downstream biological treatment processes.  

 
Figure 18: Mechanical pretreatment 

 
Figure 19: Dissolved air flotation Unit 

III.2 Biological Treatment  

The pumping and transfer needs of large volumes of liquid are handled by electric pumps, which in many 

cases operate on a 24-hour basis. The sludge recirculation and extraction pumping systems are considered 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 27 

of critical importance, and any interruption in their operation can easily cause serious problems in the 

treatment process.  

 
Figure 20: Flow diagram of the pumping systems for recirculation and extraction of sludge 

The secondary treatment unit consists of four (4) plug-flow activated sludge bioreactors operating in 

extended aeration mode, with pre-denitrification and enhanced biological phosphorus removal. Each 

bioreactor has a total capacity of 4000 m³ and consists of ten (10) interconnected sub-tanks of 400 m³ each 

(Figure 21). The main treatment goals are the biological removal of organic matter, nitrogen, and phosphorus. 

To achieve this, anaerobic, anoxic, and aerobic conditions are applied across the sub-tanks of each 

operational bioreactor, facilitating the growth and activity of the respective microbial communities 

responsible for each biological process. 

 
Figure 21: Flow diagram of the 4 bioreactors 

The fifth sub-tank is designed as a flexible zone (swing zone) and can operate either under anoxic conditions 

with a mixer or under aerobic conditions with the use of aeration diffusers, in order to enhance denitrification 

efficiency by prolonging the residence time in the anoxic zone. From the sixth to the tenth sub-tank, full 

aeration is applied using (Figure 22). Air supply is ensured by six blowers (Figure 23). In the tenth sub-tank, 

each bioreactor is equipped with an internal nitrate recirculation propeller mixer, which returns nitrate-rich 

mixed liquor to the anoxic zone through a dedicated piping system. The starting point of denitrification can 

be selected among the 1st, 2nd, or 3rd sub-tank, offering operational flexibility depending on the influent 

wastewater characteristics and secondary effluent quality. This internal recirculation strategy is managed by 

the operator as a control tool to optimize nitrogen removal performance. 

The system was designed to allow hydraulic flexibility: each bioreactor can be connected to any of the four 

clarifiers. In case of mechanical or operational failure in one clarifier, the flow can be diverted to an 

alternative unit to maintain continuous operation. 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 28 

 

Figure 22: Aeration tanks 

 

Figure 23: Aeration Blowers 

Each secondary clarifier has a diameter of 22 meters and a capacity of 1875 m³ (Figure 24). The clarified 

effluent is either transferred directly to the tertiary treatment units of Paralimni or Ayia Napa, depending on 

irrigation demand, or directed to four effluent storage reservoirs. Two of these serve Paralimni with a total 

capacity of 200,000 m³ , and two serve Ayia Napa with a combined capacity of 150,000 m³ (Figure 25). 

 
Figure 24: Sedimentation tanks 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 29 

       
Figure 25:  Reservoirs of Agia Napa (left) and Paralimni (right) 

The secondary treatment unit (bioreactors and clarifiers) forms the core of the WWTP. To ensure compliance 

with the reuse quality requirements and guarantee treatment efficiency, the joint board of the two 

municipalities has set internal effluent quality standards for the secondary treated effluent, listed in: 

Table 2: Quality standards of the secondary treated effluent  (set by the WWTP operators in order to reach the tertiary legislation 
limits in the final stage) 

Effluent Parameter Discharge Limits 

pH 6.5 – 8.5 

BOD₅ (mg/L) < 15 mg/L (Max deviation +10%) 

Suspended Solids – SS (mg/L) < 25 mg/L (Max deviation +10%) 

Total Nitrogen (mg/L) < 10 mg/L (Max deviation +10%) 

Total Phosphorus (mg/L) < 2 mg/L (Max deviation +10%) 

Most of the activated sludge is returned to the start of the biological treatment via pumps, where it mixes 

with the incoming wastewater. It is then evenly distributed among the bioreactors via the inlet distributor to 

maintain a uniform concentration of microorganisms throughout the reactor volume and the residence time 

of each process. 

The excess sludge (WAS) is removed from the system via excess pumps and transferred to the aerated buffer 

tank for storage. This buffer tank can also serve as a sludge thickener, as it is equipped with an overflow 

channel. From the tank’s bottom, the sludge is transferred to the dewatering unit by means of screw pumps. 

III.3 Sludge dewatering 

Given the importance and cost of sludge management (especially due to polymer consumption), two of the 

old thickening/dewatering lines were replaced with a modern, energy-efficient system which includes civil 

works, mechanical installations, new pumps, and a new drum thickener and decanter centrifuge. 

The new thickener produces a minimum of 20 m³/h of thickened sludge at 40 kgTS/m³, while the new 

centrifuge can process up to 28 m³/h of thickened sludge (4% DS) and deliver at least 4 m³/h of dewatered 

sludge with 20% DS (Figure 26-27). 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 30 

  

Figure 26: Mechanical thickener  and Centrifuge                                                            

      

Figure 27 Dewatered sludge  and  Slaked lime silo                                                                           

III.4 Tertiary Treatment  
The facility includes two tertiary treatment lines (Figure 28), serving separately the municipal irrigation 

networks of Paralimni and Agia Napa. 

Each tertiary unit has a dedicated treated water storage tank—6000 m³ for Paralimni (Figure 29) and 5000 

m³ for Agia Napa. 

• Paralimni line capacity: 160 L/s, distributed across 4 sand filters at 40 L/s per filter . 

• Agia Napa line capacity: 120 L/s, with 4 sand filters at 30 L/s each. 

Secondary effluent passes through sand filters for suspended solids removal. When filters become clogged, 

backwashing is triggered, using chlorinated water from the contact tank (Figure 30). The backwash water 

(~70 m³ per cycle) is collected and pumped back to the plant's headworks for re-treatment. 

Disinfection is done via sodium hypochlorite dosing, while chemical phosphorus precipitation (using 

coagulants and flocculants) is applied when needed to meet effluent phosphorus limits (Figure 31). 

  
Figure 28: Tetriary treatment of Paralimni and Agia Napa 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 31 

  

Figure 29: Balancing Tanks of Paralimni (6000m3) and Agia Napa ( 5000m3) 

  
Figure 30: Disinfection tank 

  
Figure 31: Phosphorus Chemical Precipitation Units 

III.5 Emergency Storage Tanks  

The plant has two concrete emergency storage tanks with a total capacity of 50,000 m³ (Figure 32).Located 

adjacent to the mechanical pre-treatment area, they can receive all incoming wastewater in case of 

malfunction, or balance fluctuating inflows. 

Each tank is equipped with 2 jet aerators and pumps that return stored wastewater to the headworks once 

flow stabilizes. 

Due to the seasonal tourist inflows, wastewater volume varies greatly: 

• Winter (e.g., Jan 2019): 3,500–4,500 m³/day 

• Summer (e.g., Aug 2019): over 21,500 m³/day 

As a result, the number of active bioreactors varies throughout the year, as shown in Table 3: Maximum 

Hourly Inflow Rate per Bioreactor: 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 32 

Table 3: Maximum Hourly Inflow Rate per Bioreactor 

Bioreactors in Operation Max Hourly Inflow (m³/h) 

1 225 

2 450 

3 675 

4 900 

 

 

Figure 32: SPILL PONDS 

III.6 Automation and SCADA System 

The entire operation is managed via a central control center and local PLC stations, transmitting all 
operational signals to the SCADA system. 
Structure of the Tele-Control and Monitoring System: 

• The Central Control Station (CCS) includes: 
o Computers running SCADA software 
o GSM modems for remote alerts and controls 
o Full automated control of electromechanical systems 

• Local Control Stations: 
o Handle analog and digital signal processing 
o Run embedded control algorithms for each treatment zone 

• User Interface: 
o Offers a realistic representation of the facility 
o Allows operators to monitor real-time measurements 
o Supports manual and remote process intervention (Figure 33) 

 



 

AWARD_Deliverable 5.4._ Demo case#3 Implementation progress report ǀ 33 

 

Figure 33: Scada room 

III.7 Storage of Secondary Treated Water 

At described above, four open-type secondary treated water reservoirs operate in the WWTP, with a total 

capacity of approximately  400,000 m³. Two are used for the needs of Paralimni municipality and the other 

two for Ayia Napa. During winter months, when water demand slightly decreases due to occasional rainfall, 

but daily production still averages around 4,500–5,000 m³/day, the surplus is stored. Treated water is never 

discharged into a natural receptor. Stored water begins to be used again as demand increases. 

This idle period doesn’t last long, as the favorable climate supports multiple crop cycles per field per year. 

For instance, potatoes are already planted in February, a crop that demands a lot of water. After harvesting, 

watermelons and melons are planted, and by mid-July, vegetable crops follow. In September, another crop 

may be planted, such as tomatoes. Essentially, the fields are productive year-round. Water demand is mainly 

influenced by rainfall levels rather than agricultural activity itself. 

The proper practice of storing surplus water and using it during high-demand periods, which is followed at 

the facility, also leads to nutrient accumulation (eutrophication). This creates challenges for filtering before 

final reuse and increases the chlorine demand for effective disinfection—significantly higher than usual. 